
 

 

Synergy PFAS Water Treatment 
Technology 

Provided to:  PFAS Sub-Committee  
Joint Standing Committee on Foreign Affairs, Defence and  
Trade 

 
Submitted by: Synergy Resource Management Pty Limited 
 
Date:  Friday, 17 July 2020 
 
Contact: Andrew Reardon 
   
   
 
Office:  Bundall, QLD 
 

  

Remediation of PFAS-related impacts ongoing scrutiny and review
Submission 16



 

 

Disclaimer 
 
This document was prepared by Synergy Resource Management Pty Limited and is subject to Copyright ©.  
Any information presented within this document should be read and relied upon only in the context of the 
document as a whole and is current to the date of issue.  Synergy cannot be held liable for any third-party 
[...]
2 Synergy PFAS Water Treatment Projects ................................................................................................ 5 

3 Overview of Synergy’s Water Treatment Technologies ...................................................................... 18 

3.1 Pre-treatment ............................................................................................................................................................................. 18 
3.2 Primary Settlement .................................................................................................................................................................. 18 
3.3 Secondary Filtration ................................................................................................................................................................. 18 
3.4 Tertiary Filtration – Anion Exchange (AIX) Resin .......................................................................................................... 18 
3.5 Tertiary filtration – Granular Activated Carbon ............................................................................................................. 19 

4 Overview of Synergy’s Passive Barrier System Technologies ............................................................. 19 

5 Lake Cochran PFAS Water Treatment Plant .......................................................................................... 20 

6 Synergy’s NSW EPA Mobile Wastewater Treatment Licence .............................................................. 20 

7 Conclusion ................................................................................................................................................. 21 

8 References ................................................................................................................................................. 22 

Attachment A – Project Profiles .................................................................................................................... 23 

Attachment B – Synergy’s NSW EPA Mobile Wastewater Treatment Licence ........................................ 23 

 
  

Remediation of PFAS-related impacts ongoing scrutiny and review
Submission 16

https://synergyau.sharepoint.com/sites/SalesMarketing/Documents/Marketing%20Content/WTP%20Information/WTP%20Technology%20Comparison/PFAS%20Sub-Committee%20JSCFADTs/200717%20PFAS%20Sub-Committee%20JSCFADTs%20-%20Synergy%20WTP%20PFAS%20Technology.docx#_Toc45886269
https://synergyau.sharepoint.com/sites/SalesMarketing/Documents/Marketing%20Content/WTP%20Information/WTP%20Technology%20Comparison/PFAS%20Sub-Committee%20JSCFADTs/200717%20PFAS%20Sub-Committee%20JSCFADTs%20-%20Synergy%20WTP%20PFAS%20Technology.docx#_Toc45886270


 

 

1 Introduction 
 
Synergy Resource Management Pty Ltd (Synergy) has been operational for over 14 years with the vision of 
delivering a range of services and solving complex projects via cutting edge technology, bespoke design and 
practical solutions.  As a total contracting service provider, Synergy combines civil expertise with demolition 
and environmental capabilities under one company banner, to provide a comprehensive skillset and holistic 
approach to achieve project objectives.  One area which has been extremely successfully for Synergy is our 
Water Treatment Plants (WTPs) which are robust and modular in design and employ practical technology 
specific to the water matrix for each project site. 
 
At Synergy we aim to continually improve our WTP technology and treatment processes through research, 
development, experience, and innovation.  Synergy have a dedicated team of environmental scientists, 
chemists and engineers that work in collaboration with the Queensland University of Technology to test and 
design new remediation techniques and strategies.  Learning also happens during works and over the past 
twelve years our operational team have improved the way that we utilise our systems resulting in smarter 
more efficient treatment with lower resource use and waste output. 
 
The word Synergy means ‘the interaction or cooperation of two or more agents to produce a combined effect 
greater than the sum of their separate effects’ and we employ our namesake in our system design.  All of our 
systems are modular and can be adjusted with different complimentary configurations of technologies to suit 
an influent matrix and achieve project objectives. 
 
1.1 Scope 
 
Synergy have been treating water on Defence bases since 2016 with a variety of systems depending on the 
influent, contaminants of concern and discharge criteria.  Our system capacity has ranged from flowrates of 
2L/s up to 70L/s.  The treatment requirements have primarily been targeted to PFAS and precursor removal, 
with additional treatment methods incorporated for co-contaminants which includes but is not limited to 
metals, nutrients, hydrocarbons, and organics. 
 
Synergy have been requested by the Sub-committee of the Joint Standing Committee on Foreign Affairs, 
Defence and Trade (JSCFADT’s) to provide a submission as part of the inquiry into work being carried out by 
Department of Defence under its National PFAS Investigation and Management Program.  The purpose of this 
submission is to: 

 detail the current methods being used to reduce per- and poly-fluoroalkyl substances (PFAS) in the 
environment 

 provide an update of the works Synergy have been undertaking for Defence, in particular the Lake 
Cochran Water Treatment Plant 

 provide details about Synergy’s NSW EPA Mobile Wastewater Treatment License 
 discuss any further insights 

 
 

Remediation of PFAS-related impacts ongoing scrutiny and review
Submission 16



 

 

2 Synergy PFAS Water Treatment Projects 
 

 
 
See Attachment A for Project Profiles containing additional information.

Synergy Water Treatment Plant Statistics 

Defence Lake Cochran 

WTP
Defence Construction 

WTP Orora Petrie WTP
Moorebank East and 

West WTP
Defence HMAS Cerberus 

WTP CPB Orchid Hills WTP
Defence NACC Tindal 

WTP
Operational dates 30/11/2016 - Current 31/01/2016 - 31/03/2018 1/11/2018 - Currrent 29/11/2018 - Current 11/10/2018 - Current 6/9/2019 - 24/09/2019 1/6/2020 - Current
Type of Influent Surface and Groundwater Surface and Groundwater Surface and Groundwater Surface and Groundwater Surface and Groundwater Surface and Groundwater AFFF Wastewater
Size of WTP Large Large Large  Medium  Medium  Medium Small
Type of WTP Technology Carbon & Resin Carbon & Resin Carbon & Resin Carbon Only Carbon Only Carbon Only Carbon & Resin
Max Flowrate Up to 70L/s Up to 25L/s Up to 15L/s Up to 10L/s Up to 15L/s Up to 10L/s Up to 5L/s
Total volume of water treated 1,160,026,000 litres 612,527,000 litres 185,347,000 litres 38,665,000 litres 53,510,561 litres 5,347,000 litres 176,000 litres
Mean Total PFAS untreated water 6.61 ug/L 24.53 ug/L 1.19 ug/L 1.79 ug/L 6.69 ug/L 1.59 ug/L 12,946 ug/kg (TOPA)
Maximum Total PFAS untreated water 3010 ug/L 3799.2 ug/L 3.37 ug/L 5.81 ug/L 114.50 ug/L 2.42 ug/L 13,840 ug/kg (TOPA)
Mean Total PFAS treated water < 0.01 ug/L 0.15 ug/L 0.018 ug/L < 0.01 ug/L <0.01 ug/L < 0.01 ug/L 0.014 ug/L (TOPA)
Maximum Total PFAS treated water 0.08 ug/L 8.69 ug/L 0.223 ug/L < 0.01 ug/L 0.69 ug/L < 0.01 ug/L 0.019 ug/L (TOPA)
Treated water % compliance with criteria 100% 99% 99% 100% 100% 100% 100%

Sum of PFOS + PFHxS < 
0.07 ug/L PFOS < 0.2 ug/L

EA Maximum Criteria 
each PFAS < 0.05 ug/L + 

Sum of PFOS + PHFxS 
< 0.07 ug/L

Sum of PFOS + PFHxS < 
0.07 ug/L

Sum of PFOS + PFHxS
 < 0.01 ug/L

Sum of PFOS + PFHxS < 
0.07 ug/L

TOPA Individual PFAS 
analytes < 0.01 ug/L

PFOA < 0.56 ug/L PFOA < 0.4 ug/L

80th Percentile Criteria 
each PFAS < standard 
level LOR (i.e. PFOS < 

0.01 ug/L) except PFBA, 
PFPeA, PFHxA, & 

Fluorotelomer Sulfonic 
Acids

PFOA < 0.56 ug/L  PFOA < 0.01 ug/L PFOA < 0.56 ug/L -

Target Criteria 
PFOS < 0.02 ug/L, 
PFOA < 0.02 ug/L, 
PFHxS < 0.02 ug/L, 
6:2 FTS < 0.05 ug/L

Target Criteria 
PFOS < 0.02 ug/L, 
PFOA < 0.04 ug/L, 
PFHxS < 0.02 ug/L, 
6:2 FTS < 0.05 ug/L

EA 50th Percentile Criteria 
each PFAS < trace level 
LOR (i.e. PFOS < 0.001 

ug/L) except PFBA (<0.02 
ug/L), PFPeA (<0.01 ug/L) 

& PFHxA (<0.01 ug/L)

Target Sum of PFAS < 
0.01 ug/L

Target Sum of PFAS
 < 0.1 ug/L

Target Sum of PFAS < 
0.01 ug/L

Target TOPA Sum of PFAS 
< 0.01 ug/L

Treated water discharge criteria 

Analytical Data current to June 2020 and volume data current to July 2020 for all current projects

Remediation of PFAS-related impacts ongoing scrutiny and review
Submission 16



 

 

3 Overview of Synergy’s Water Treatment Technologies 
 
3.1 Pre-treatment 
 
Synergy have various pre-treatment methods which are utilised either individually or in sequence, which 
include: 

 Lamella plate separators (LPS) - LPS are a well-established sedimentation technology designed to 
remove heavy non-colloidal solids.  The LPS designed by Synergy have been enhanced to reduce 
space requirements by up to 90% compared with conventional clarifiers or settling ponds. 

 Powdered Activated Carbon Slurry Injection - Activated carbon has been proven to be an economical 
and efficient method for reducing heavy metals contamination as well as organic and inorganic 
pollution from contaminated waters (Bhatnagar et al., 2013; Deliyanni et al., 2015; Karnib et al., 2014). 

 
3.2 Primary Settlement 
 
The purpose of the primary treatment stage is to provide suspension and mixing time for the various 
constituents injected into the process stream (e.g. PAC, pH correction, coagulation and flocculation) and 
increase the settlement period, to help optimise the suspended solids removal process with a key focus on 
metals removal, dissolved hydrocarbons and organics, including PFAS (Tang et al., 2014); (Johnson et al., 
2008); (Gunatilake, 2015).  It is important to remove organics and solids prior to treatment with PFAS specific 
anion exchange resin due to their affinity to become fouled with organics. 
 
Each system size can be designed based on the flowrate and expected contaminant concentrations, ensuring 
increased residence time of the process water in the primary system to encourage settlement. 
 
3.3 Secondary Filtration 
 
Synergy have learnt that it is beneficial for post primary settlement water to be physically filtered to remove 
any remaining semi-agglomerated solids.  Secondary filtration can incorporate a number of different medias 
including gravel, sand and zeolite. 
 
3.4 Tertiary Filtration – Anion Exchange (AIX) Resin 
 
There’s a wide variety of AIX Resins, all with differing capabilities and downfalls.  Because of this, various AIX 
Resins in succession can be used within our water treatment systems to complement each other.  Synergy 
have utilised both macroporous and gel type resins in differing scenarios depending on the required outcome 
of the works. 
 
Synergy uses high quality AIX resins and activate them with techniques developed in-house specifically to 
enhance PFAS recovery.  Any type of resin regeneration can be harmful to the resin integrity and therefore 
should only be performed when necessary.  Synergy will determine the type of resin regeneration required by 
assessing the contaminant loading, organic fouling, current lifespan of the resin, and the desired works the 
resin will be required to perform.  As the AIX resins can be regenerated as required this enables ongoing re-
use in the WTP. 
 
 
 

Remediation of PFAS-related impacts ongoing scrutiny and review
Submission 16



 

 

3.5 Tertiary filtration – Granular Activated Carbon 
 
Synergy are able to utilise a number of different GAC’s within our systems to optimise each carbons benefit 
and counteract negative attributes.  The capacity for GAC to adsorb contaminants is dependent on a number 
of factors including the size, solubility and state of the molecule.  It is therefore important to understand the 
contaminants onsite to determine what type of carbon system would be appropriate, or if other technologies 
are required.  By using the carbons individually, or in succession, Synergy are able to tailor the WTP to suit to 
conditions of the site and exploit the advantages of each type of GAC.  Synergy use both coal and coconut 
GAC within their water treatment process which is determined based on the influent and desired outcomes. 

4 Overview of Synergy’s Passive Barrier System Technologies 
 
Synergy’s ex-situ multi-barrier carbon/resin water treatment plant technology is known as P-FEND™.  In 
addition to P-FEND™, Synergy have designed bespoke Passive Barrier Treatment Systems (PBTS) technology 
to provide effective in-situ Defence against PFAS migration in groundwater or surface water flow.  Synergy’s 
in-situ PBTS have been branded P-FORT™ and consist of multiple barriers of Defence known as Legion, 
Bastion, Cavalier, Palisade and Citadel each of which have differing designs and types of filtration media to 
sequentially reduce the concentration of PFAS to within acceptable environmental release limits.  Synergy’s 
PBTS technologies consisting of these five (5x) separate P-FORT™ categories can be used individually or 
collectively in succession depending upon each situation as follows: 
 

 PBTS Type 1 – P-FORT™ Legion treatment is a simplistic modular scalable treatment system that 
creates a permeable barrier wall of through which the process water passes.  This treatment system 
removes organics, larger molecular PFAS and clarifies the water.  A variety of specialised proprietary 
porous filtration media is used in this application. 

 PBTS Type 2 – P-FORT™ Bastion treatment is a simplistic modular scalable treatment system that 
creates a permeable barrier wall of through which the process water passes.  This treatment system 
further removes organics, larger molecular PFAS and clarifies the water.  A variety of specialised 
proprietary porous filtration media is used in this application. 

 PBTS Type 3 - P-FORT™ Cavalier treatment is a bespoke gravity fed cartridge-style weir box filtration 
system tailored for each site.  The system contains parallel lead-lag boxes with internal dimensions 
sufficient to contain various types of specialised proprietary porous filtration media depending on 
parameters.  The adjustable weir box system includes sample locations for monitoring of the 
treatment process.  A variety of specialised proprietary porous filtration media is used in this. 

 PBTS Type 4 - P-FORT™ Palisade treatment is a media-filled geo-web structure that can be laid along 
the length of surface drains to reduce PFAS from the passing water.  A variety of specialised 
proprietary porous filtration media is be used in this application. 

 PBTS Type 5 - P-FORT™ Citadel is a proprietary blend of regents including Powdered Activated 
Carbon (PAC) and Modified Montmorillonite Clay (MMC) slurry can be dosed directly into a 
contaminated water body which could reduce overall background PFAS levels and support other PBTS 
elements. 

 
In addition to ex-situ P-FEND™ and in-situ P-FORT™ water treatment technologies, Synergy also provides ex-
situ PFAS contaminated soil and sludge treatment known as P-LOCK™ and in-situ PFAS contaminated soil and 
sludge treatment known as P-STOP™. 

 

Remediation of PFAS-related impacts ongoing scrutiny and review
Submission 16



 

 

5 Lake Cochran PFAS Water Treatment Plant 
 
Synergy developed a large-scale multi-barrier water treatment plant as an interim measure to treat the 
overflow of Lake Cochran where a large volume of low-level PFAS contaminated surface and ground water 
flows prior leaving the RAAF Base Williamtown.  Synergy’s bespoke WTP has been operational on the Lake 
Cochran (LC) project since December 2016 and has successfully treated over 1.1 billion litres of PFAS impacted 
water.  In addition to Synergy’s NACC Construction WTP we have successfully treated over 2 Billion litres of 
PFAS contaminated water at RAAF base Williamtown to compliance and discharged into the environment. 
 
The Synergy LC WTP is achieving significant removal of PFAS contaminants to less than 0.01 μg/L, using a 3-